
Dublin San Ramon 
Services District

Water, wastewater, recycled water

SAN RAMON VALLEY RECYCLED WATER PROGRAM 2024 IRRIGATION SEASON

Recycled Water Use Annual Report



Table of Contents 
I. Introduction ......................................................................................................................................... 2 

II. DERWA Recycled Water Treatment Process ......................................................................................... 2 

2024 Season Highlights ........................................................................................................................ 3 

III. Recycled Water Monitoring ................................................................................................................ 3 
[...]
drops to 105 mJ/cm2. This change provides an 
extra margin of safety for the SF-UV disinfection 
process. 

UV transmittance, UV dose, and turbidity met 
applicable permit limits in 2024 (Attachment C). 
Dissolved oxygen ranged from 5.56 to 9.70 mg/L 
and conductivity ranged from 1,162 to 1,749 
microsiemens per centimeter (µS/cm).  

Month

Recycled 
Water 

Production 
(MG)

SF-UV Days 
Operational

Million 
Gallons 
per Day 
(MGD)

Daily 
Average

Daily 
Std Dev

Days
Daily 

Maximum

Jan 12.52 8 0.40 50.05 5.12 31 76.5
Feb 11.20 5 0.39 50.22 3.13 29 70.3
Mar 25.32 10 0.82 52.96 3.18 31 75.6
Apr 80.48 19 2.68 56.30 5.35 30 84.2
May 184.38 29 5.95 61.38 4.86 31 90.2
Jun 254.90 30 8.50 68.52 5.54 30 99.0
Jul 287.97 31 9.56 74.36 6.92 31 106.7
Aug 262.23 31 8.68 69.12 3.62 31 98.9
Sep 210.19 30 7.28 68.13 5.15 30 100.3
Oct 163.84 31 5.53 64.07 7.67 31 105.7
Nov 56.31 20 2.02 51.52 5.09 30 74.8
Dec 19.97 8 0.72 49.65 4.09 31 71.8
Total 1,569.31 252
* Weather data obtained from https://cimis.water.ca.gov/, site id 191 (Pleasanton)

Production Air Temperature (F)*



4 
 

Table 2 Summary of recycled water coliform results 
for the 2024 irrigation year; MPN = most probable 
number; note: on two days (18-Aug [n=2], 16-Sep [n=1]) 
samples were collected, yet QC failed invalidating results 

 

 

IV. Progress & Results of the Recycled Water Program Expansion 
DSRSD currently has a moratorium on adding new 
connections to the recycled water system. 
Projects approved prior to the moratorium are 
allowed to connect to the recycled water system 
within the City of Dublin and Dougherty Valley 
area of San Ramon. There were three new 
landscape irrigation connections during this 
reporting period that were approved prior to the 
moratorium.

 

Over 97% of the recycled water produced by DSRSD is used for 
irrigation purposes. 

Recycled Water Supply 
Recycled water peak demands sometimes exceed 
available supply. During these periods, recycled 
water production can be supplemented with 
potable water at the water recycling plant and 
Regional Water Board-approved points within the 
distribution system. In 2024, potable water was 
not used to supplement recycled water. 

Salt & Nutrient Characterization for 
Landscape Application Uses 
In coordination with the Regional Board, it has 
been determined DSRSD does not need to 
perform characterization sampling since a Salt 
Management Plan and Nutrient Management Plan 
have been done in coordination with Zone 7, the 
water wholesaler for DSRSD. DSRSD provides data 
to Zone 7 on a regular basis to help track salt 
loading and nutrient loading of the Main Basin. 

V. Commercial Recycled Water Fill Stations & Recycled Water Hydrants 
DSRSD’s commercial recycled water fill station is 
located at the wastewater treatment facility and 
has been operational since 2007. Installation of 
recycled water fire hydrants in Dublin and 
Dougherty Valley began in 2008. Fill station and 
temporary hydrant users (aka temporary 

construction meter users) are required to obtain a 
recycled water-use permit from DSRSD. In 2014, 
the fill station was upgraded to a flow rate of 
1,000 gallons per minute. Typical loads are 
between 2,000 and 4,000 gallons. Commercial 
users are given a personal identification number 

Coliform 
Value 
(MPN) Samples

Percent 
of Total

<23 346 98.58%
23-240 2 0.57%
Invalid 3 0.85%
Total 351 100.00%

https://www.zone7water.com/post/salt-management-plan
https://www.zone7water.com/post/salt-management-plan
https://www.zone7water.com/sites/main/files/file-attachments/nmp-2015_final.pdf?1619906689


5 
 

through their annual permit to access the fill 
station during workday hours. 

DSRSD has 26 recycled water hydrants located 
throughout central and eastern Dublin and 
Dougherty Valley. Customers are directed to use 
recycled water instead of potable water for 
acceptable uses listed in Title 22, such as dust 
control, soil compaction, street sweeping, surface 
washing, and landscape irrigation. 

 

Permitted users of the commercial fill stations use recycled 
water instead of potable water for acceptable uses 

In 2024, five commercial fill station users utilized 
2.11 MG of recycled water, and 29 hydrant users 
used 16.94 MG of recycled water. 

VI. User Compliance Program Review & Results 
Compliance Program Background 
In 2024, DSRSD managed 471 meters 
dedicated to landscape irrigation, 
along with one golf course equipped 
with two meters, a commercial 
carwash, and an industrial user 
(wastewater treatment plant) that 
utilized recycled water. Additionally, there were 35 other non-potable water users, comprising 
construction sites, commercial fill stations, and sewer flushing applications. 

 

DSRSD’s recycled water use sites include a carwash. 

DSRSD Distribution Total # Meters MG Acre ft %
Landscape Irrigation 471 740.64 2272.92 84.28
Golf Course 2 81.94 251.48 9.33
Other non-potable water uses 35 19.32 59.30 2.20
Commercial 1 0.49 1.52 0.06
Industrial 1 36.34 111.54 4.14

Distribution Total 510 878.74 2696.75 100



6 
 

Ordinance 301 and DSRSD’s Recycled Water Use Guidelines outline requirements and recommendations 
for customers to achieve compliance with Title 22 and 2016 State Order WQ 2016-0068-DDW. After 
expanding recycled water distribution into established areas of Central and Eastern Dublin, DSRSD 
revised its Recycled Water Use Guidelines in February 2015 to address retrofit sites. 

Currently, customers utilize recycled water for the following uses within DSRSD’s service area: 

• Landscape irrigation 
• Dust control and construction grading 
• Industrial Uses 
• Decorative fountains 
• Pressure washing for surface cleaning 
• Street sweeping 

Recycled Water Supervisor Training 
DSRSD provides online training that utilizes the Bay Area Clean Water Agencies (BACWA’s) recycled 
water use training videos. The online training links are emailed to all landscape irrigation customers and 
fill station users. The users watch the videos and complete a survey to receive their training certification 
from DSRSD. 

DSRSD’s Clean Water Programs Administrator, Stefanie Olson, and EBMUD’s Associate Civil Engineer, 
Reena Thomas, are co-chairs of the BACWA Recycled Water Committee.  

Recycled Water Use Area Monitoring 
DSRSD staff perform periodic inspections of recycled water use sites to ensure compliance with the 
State recycled water use criteria. Furthermore, recycled water users are required to submit quarterly 
self-monitoring reports. The following tables – included under Attachment D – summarize DSRSD’s use 
area monitoring and reporting activities for this reporting period: 

1. Site Inspections & Corrective Actions 
2. Recycled Water Users Bi-Monthly Usage 
3. Recycled Water Self-Monitoring Report Submittals  

VII. Attachments 
The following attachments summarize the 2024 recycled water irrigation season: 

A. Description of Recycled Water Treatment Facilities 

B. Monthly Dissolved Oxygen, Coliform, & Conductivity Summary 

C. Flow & Turbidity Data for Sand Filtration-Ultraviolet Disinfection Facility 

D. DSRSD Recycled Water Customer Information & Compliance Summary 

E. EBMUD Recycled Water Customer Information & Compliance Summary 

F. Personnel Contact Information  

https://www.dsrsd.com/home/showpublisheddocument/96/635586545924330000


7 
 

A. Description of Recycled Water Treatment Facility 
The recycled water treatment facility has two 
distinct processes. Both are described in the 
following sections. 

Ballasted Flocculation 
In advance of tertiary treatment by continuous 
backwash sand filters, secondary effluent from the 
DSRSD wastewater treatment plant receives pre-
treatment via a ballasted flocculation and 
clarification system. Constructed in 2018, this 
system removes turbidity and suspended solids 
from the secondary effluent, making it easier to 
filter via sand filtration. This process has two 
treatment trains, each with a treatment capacity 
of 11.1 MGD for a total secondary effluent pre-
treatment capacity of 22.2 MGD. 

Ballasted flocculation pre-treatment process is a 
compact clarification system that utilizes micro 
sand as a ballast for floc sedimentation. The 
primary role of the micro sand in the ballasted 
flocculation process is to provide a weight in the 
formation of large, stable, high-density floc. The 
ballasted floc has considerably higher settling 
velocities than conventional floc, allowing 
significantly higher clarifier overflow or rise rates. 
Overall, these factors provide a process that is 
extremely efficient in the treatment of water, 
stable despite variations in secondary effluent 
water quality, and relatively easy to operate and 
optimize. 

 

DSRSD basins stand ready to receive and store secondary 
effluent supply prior to the ballasted flocculation process. 

SF-UV Facility 
Sand filtration-ultraviolet disinfection (SF-UV) 
treatment processes reduce turbidity, remove 
suspended solids, and inactivate pathogens. The 
SF-UV tertiary treatment plant has a reliable, 
sustainable capacity of 16.2 million gallons per day 
(MGD). Fully treated and chlorinated secondary 
effluent from the wastewater treatment plant 
flows to a diurnal storage basin. A portion of that 
secondary effluent is pumped to the SF-UV 
facilities to produce recycled water. The remaining 
secondary effluent is pumped to the Livermore 
Amador Valley Water Management (LAVWMA) 
facility and then to East Bay Dischargers Authority 
(EBDA) system for discharge into San Francisco 
Bay through a deep-water outfall. 

 

Access plates hide six sand filters where flocculated water 
flows upward through 80 inches of continuously backwashed 
sand. 

SF-UV treatment processes are as follows: 

• Screening – Small material and plastics 
remaining in the fully treated secondary 
effluent are removed by a 2mm band 
screen. 

• Coagulation – Coagulant chemical(s) are 
added to the tertiary influent and mixed 
into the flow using high-energy 
mechanical mixers; this causes fine 
particulates in the water to coagulate and 
begin to form into small particles. 

• Flocculation – Coagulated water is gently 
mixed in two flocculation tanks using low-
energy mechanical mixers to promote 
agglomeration of small particles into 



8 
 

larger particles that can be easily filtered 
from the water. 

• Filtration – To remove the particles, 
flocculated water flows gently up and 
through an 80-inch sand bed in one of six, 
up-flow, continuously backwashed, 
granular sand filters. 

• UV Disinfection – Filtered water flows 
through two parallel UV channels for 

disinfection and inactivation of viruses 
and bacteria. The SF-UV system is a 
Xylem-Wedeco system, model TAK55 M 
10-6(8)/143 x 5i2(3)W. Each channel has 
five banks of UV bulbs. Each bank has 140 
bulbs. 

 



9 
 

B. Monthly Dissolved Oxygen, Coliform, & Conductivity Summary 

 

January 2024

SFUV#1
Collection Diss. O2 Total Coliform Conductivity Diss. O2 Total Coliform Conductivity Diss. O2 Conductivity

Date mg/L MPN us/cm mg/L MPN us/cm mg/L us/cm
1
2
3
4 8.12 <1 1484
5
6
7
8
9 7.80 <1 1614
10
11 7.96 <1 1583
12
13
14
15
16 7.61 <1 1498
17
18
19 7.75 <1 1552
20
21
22 7.68 <1 1517
23
24
25 8.03 <1 1470
26
27
28
29
30
31 7.97 <1 1749

Note:
Sampling Locations:
SFUV#1 - sand f ilter-uv disinfection channel #1
SFUV#2 - sand f ilter-uv disinfection channel #2
SFUV - combined SFUV#1 and SFUV#2 

Dublin San Ramon Services District Laboratory
7399 Johnson Drive, Pleasanton, CA 94588

DERWA Monthly Report

SFUV#2 SFUV



10 
 

 

February 2024

SFUV#1
Collection Diss. O2 Total Coliform Conductivity Diss. O2 Total Coliform Conductivity Diss. O2 Conductivity

Date mg/L MPN us/cm mg/L MPN us/cm mg/L us/cm
1
2 7.42 <1 1516
3
4
5
6 8.39 <1 1739
7
8
9 7.81 <1 1491
10
11 7.76 <1 1487
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27 7.68 <1 1541
28
29
30
31

Note:
Sampling Locations:
SFUV#1 - sand f ilter-uv disinfection channel #1
SFUV#2 - sand f ilter-uv disinfection channel #2
SFUV - combined SFUV#1 and SFUV#2 

Dublin San Ramon Services District Laboratory
7399 Johnson Drive, Pleasanton, CA 94588

DERWA Monthly Report

SFUV#2 SFUV



11 
 

 

March 2024

SFUV#1
Collection Diss. O2 Total Coliform Conductivity Diss. O2 Total Coliform Conductivity Diss. O2 Conductivity

Date mg/L MPN us/cm mg/L MPN us/cm mg/L us/cm
1
2
3
4 7.91 <1 1244
5
6
7
8
9
10
11 7.88 <1 1407
12
13
14
15 7.61 <1 1520
16
17
18 7.61 <1 1465
19 7.82 <1 1466
20 7.63 <1 1472
21 8.02 <1 1433
22
23
24 7.69 <1 1427
25
26
27 7.79 <1 1498
28
29
30
31 7.87 <1 1468

Note:
Sampling Locations:
SFUV#1 - sand f ilter-uv disinfection channel #1
SFUV#2 - sand f ilter-uv disinfection channel #2
SFUV - combined SFUV#1 and SFUV#2 

Dublin San Ramon Services District Laboratory
7399 Johnson Drive, Pleasanton, CA 94588

DERWA Monthly Report

SFUV#2 SFUV



12 
 

 

April 2024

SFUV#1
Collection Diss. O2 Total Coliform Conductivity Diss. O2 Total Coliform Conductivity Diss. O2 Conductivity

Date mg/L MPN us/cm mg/L MPN us/cm mg/L us/cm
1
2 8.21 <1 1479
3
4 8.17 <1 1476
5
6
7 8.12 <1 1435
8
9 7.86 <1 1496
10 7.59 <1 1436
11 8.52 <1 1518
12
13
14 7.83 <1 1369
15 7.67 <1 1323
16
17
18 7.44 <1 1467
19 7.62 <1 1501
20
21 7.85 <1 1472
22 7.44 <1 1493
23 7.63 <1 1517
24 <1 <1 7.69 1456
25
26 7.76 <1 1441
27 <1 <1 7.70 1514
28 7.63 <1 1426
29 7.60 <1 1399
30 7.52 <1 1440
31

Note:
Sampling Locations:
SFUV#1 - sand f ilter-uv disinfection channel #1
SFUV#2 - sand f ilter-uv disinfection channel #2
SFUV - combined SFUV#1 and SFUV#2 

Dublin San Ramon Services District Laboratory
7399 Johnson Drive, Pleasanton, CA 94588

DERWA Monthly Report

SFUV#2 SFUV



13 
 

 

May 2024

SFUV#1
Collection Diss. O2 Total Coliform Conductivity Diss. O2 Total Coliform Conductivity Diss. O2 Conductivity

Date mg/L MPN us/cm mg/L MPN us/cm mg/L us/cm
1 7.52 <1 1473
2 <1 1411
3 7.56 1.0 1415
4
5 7.61 <1 1279
6 7.49 <1 1308
7
8 <1 <1 7.73 1408
9 7.19 <1 1419
10 <1 <1 7.77 1499
11 7.20 <1 1643
12 <1 <1 7.40 1453
13 <1 <1 7.38 1404
14 6.97 <1 1432
15 7.43 12.1 1456
16 7.32 3.1 1485
17 <1 <1 7.50 1530
18 <1 1541
19 7.36 <1 1494
20 7.35 <1 1427
21 7.35 <1 1452
22 7.14 <1 1365
23 7.18 <1 1396
24 <1 <1 7.32 1425
25 7.08 <1 1454
26 7.48 <1 1407
27 7.24 <1 1396
28 7.19 <1 1326
29 1.0 <1 7.35 1394
30 7.15 <1 1366
31 <1 <1 7.33 1317

Note:
Sampling Locations:
SFUV#1 - sand f ilter-uv disinfection channel #1
SFUV#2 - sand f ilter-uv disinfection channel #2
SFUV - combined SFUV#1 and SFUV#2 
5/2/2024 - Dissolved Oxygen w as invalidated. Meter w as not calibrated.
5/18/2024 - Dissolved Oxygen w as invalidated. Inaccurate documentation on the collection and analysis time.

Dublin San Ramon Services District Laboratory
7399 Johnson Drive, Pleasanton, CA 94588

DERWA Monthly Report

SFUV#2 SFUV



14 
 

 

June 2024

SFUV#1
Collection Diss. O2 Total Coliform Conductivity Diss. O2 Total Coliform Conductivity Diss. O2 Conductivity

Date mg/L MPN us/cm mg/L MPN us/cm mg/L us/cm
1 7.22 <1 1345
2 <1 <1 7.34 1359
3 7.07 <1 1314
4 <1 <1 7.37 1317
5 <1 <1 7.23 1341
6 <1 <1 7.03 1315
7 <1 <1 7.27 1401
8 6.65 <1 1436
9 6.99 <1 1355
10 6.75 <1 1349
11 6.71 <1 1420
12 <1 <1 7.15 1417
13 <1 <1 7.35 1451
14 <1 1 <1 7.34 1430
15 1.0 1 5.2 7.41 1408
16 <1 <1 7.28 1384
17 <1 <1 7.26 1315
18 <1 <1 7.28 1371
19 <1 <1 7.25 1361
20 <1 <1 7.34 1354
21 7.08 <1 1397
22 <1 <1 7.18 1388
23 6.96 <1 1356
24 <1 <1 6.98 1326
25 <1 <1 7.01 1329
26 67.7 <1 7.13 1386
27 <1 <1 7.34 1352
28 <1 <1 7.16 1411
29 7.13 <1 1393
30 7.04 <1 1352
31

Note:
Sampling Locations:
SFUV#1 - sand f ilter-uv disinfection channel #1
SFUV#2 - sand f ilter-uv disinfection channel #2
SFUV - combined SFUV#1 and SFUV#2 

1 Incubator temperature not read at least 4 hours apart on 06/15/24. There w as no indication that temperature w as out of limits during incubation period.

Dublin San Ramon Services District Laboratory
7399 Johnson Drive, Pleasanton, CA 94588

DERWA Monthly Report

SFUV#2 SFUV



15 
 

 

July 2024

SFUV#1
Collection Diss. O2 Total Coliform Conductivity Diss. O2 Total Coliform Conductivity Diss. O2 Total Coliform* Conductivity